
 
 

Helsingin seudun ympäristöpalvelut -kuntayhtymä 
Samkommunen Helsingforsregionens miljötjänster 
Helsinki Region Environmental Services Authority 

 

PAC retention by microsieve 

Piloting at Viikinmäki WWTP 
Part of the CWPharma project 
 
 



2 

Helsinki Region Environmental Services Authority 
P.O. Box 100 
FI-00066 HSY 
phone +358 9 156 11 
fax +358 9 1561 2011 
www.hsy.fi 
 
Contact 
Lindell Paula, +358 50 412 3162  
paula.lindell@hsy.fi 
 
Copyright 
Kartat, graafit, ja muut kuvat: HSY 
Kansikuva: HSY 
 

 

 



 

3 

Table of contents 
1 Introduction ________________________________________________________________________ 4 

1.1 Background ....................................................................................................................................... 4 

1.2 Objectives of study ............................................................................................................................ 4 

2 Material and methods ________________________________________________________________ 5 

2.1 Piloting arrangements ....................................................................................................................... 5 

2.1.1 Piloting equipment ............................................................................................................. 5 

2.1.2 Chemicals .......................................................................................................................... 6 

2.1.3 Influent ............................................................................................................................... 7 

2.2 Monitoring and analyses ................................................................................................................... 8 

2.2.1 Online monitoring ............................................................................................................... 8 

2.2.2 Laboratory analyses and sampling .................................................................................... 8 

2.2.3 Other analyses ................................................................................................................... 8 

2.3 Assessing the effect of PAC on microsieve ...................................................................................... 8 

2.4 Trial planning ..................................................................................................................................... 9 

3 Results ___________________________________________________________________________ 10 

3.1 Assessing the amount of PAC breakthrough .................................................................................. 10 

3.1.1 Effluent quality ................................................................................................................. 10 

3.1.2 Correlation between analyses ......................................................................................... 11 

3.2 Effect of chemical dosing ................................................................................................................ 12 

3.2.1 PAC removal without coagulation or flocculation ............................................................ 12 

3.2.2 Response to coagulant and polymer addition ................................................................. 12 

3.3 Effect of PAC on filter panels .......................................................................................................... 14 

3.4 Filtration tests .................................................................................................................................. 15 

4 Discussion ________________________________________________________________________ 17 

4.1 Amount of PAC breakthrough ......................................................................................................... 17 

4.1.1 Effect of PAC particle size ............................................................................................... 17 

4.1.2 Effect of coagulant and polymer dosing .......................................................................... 17 

4.2 Practical experiences ...................................................................................................................... 17 

4.2.1 PAC dosing ...................................................................................................................... 17 

4.2.2 Assessment of PAC breakthrough................................................................................... 17 

4.3 Further tests needed ....................................................................................................................... 18 

5 Conclusions _______________________________________________________________________ 19 

6 References _______________________________________________________________________ 20 

 
 
  



4 

1 Introduction 
1.1 Background 

CWPharma (Clear Waters from Pharmaceuticals) is a project funded by EU’s Interreg Baltic Sea Region 

Programme. CWPharma will give tools and recommendations to policy makers, authorities and municipalities 

on the best ways to reduce emissions of pharmaceuticals in the Baltic Sea Region. In the work package (WP) 3 

of CWPharma, advanced wastewater treatment to remove pharmaceuticals from wastewater is studied. 

Primarily ozonation and activated carbon treatment can be considered as mature technologies for removing 

pharmaceuticals from municipal wastewater. Even though ozonation is effective in removing pharmaceuticals, 

it produces by-products with potential ecotoxicological effects. WP3 explores the alternatives for post-

treatment after ozonation to reduce ecotoxicity. The most well-known method for removing ozonation by-

products from wastewater is treatment by powdered activated carbon (PAC). The removal capacity of PAC is 

well-known in literature, but the separation of PAC from wastewater requires further study. 

Helsinki Region Enviromental Services Authority (HSY) has studied the separation of PAC from wastewater at 

Viikinmäki WWTP with three different technologies. The focus of the study has been in process operation and 

optimization, not in the removal of pharmaceuticals. The performance of PAC in removing pharmaceuticals 

and the effects of PAC dosage and residence time on micropollutant removal from wastewater have been 

previously studied at Viikinmäki WWTP in laboratory scale in 2015 (Castrén 2016). 

Disc filtration of wastewater has been piloted at Viikinmäki WWTP since 2013. Disc filtration has been studied 

for treatment of by-pass waters and for tertiary treatment. In 2015, a brief pilot scale study on PAC retention 

was conducted with a Dynadisc disc filter. In this study, PAC retention by a Hydrotech microsieve was 

examined in pilot-scale. 

 

1.2 Objectives of study 

The main objective of the pilot was to examine the retention of PAC by a microsieve. The focus of the pilot 

was on PAC retention by coagulation, flocculation and disc filtration. Two different PAC products with different 

particle sizes were used and their operational applicability compared. 

Research questions: 

- How well can PAC be separated with a microsieve? 

- What are the effects of PAC on the microsieve (e.g. increase in backwash ratio)? 

- What doses of chemicals are required to achieve minimal PAC breakthrough? 

- Does PAC particle size affect the results? 

- How can the amount of PAC breakthrough be assessed? 



 

5 

2 Material and methods 
2.1 Piloting arrangements 

2.1.1 Piloting equipment 

The existing Hydrotech disc filter was tested with PAC addition. Effluent wastewater from Viikinmäki WWTP 

was conveyed from the effluent tunnel straight to the pilot. The flow rate of the pilot was constant at 

approximately 7.5 m3/h. The qualities of the influent are described in Chapter 2.1.3. 

The process configuration of the pilot is shown in Figure 1. The piloting equipment consists of coagulation, 

flocculation and disc filtration. Two coagulation basins (volume of each 0.178 m3) with rapid mixing are followed 

by one flocculation basin (volume 0.584 m3) with slow mixing. The disc filter (Hydrotech HSF1708_1-1F) has 

the total filtration area 2.8 m2. The pore size used in the filters was 10 µm. 

 
 
Figure 1. Process configuration of the PAC retention disc filter pilot. 

The dosing points of chemicals are illustrated in Figure 1. Powdered activated carbon, suspended in water, 

was added to the inlet pipe before other chemicals. No contact time was given for PAC to adsorb 

pharmaceuticals, because a large enough basin (3.75 m3 for 30 minutes contact time) with a mixer was not 

available. Moreover, PAC maturation does not affect the flocculation and retention of PAC. 

Chemical dosing was proportional to the influent flow. PAC was dosed directly before coagulant to the inlet 

pipe, using a peristaltic pump. The coagulant was dosed using a membrane pump. After the coagulant dosing 

point, a static mixer ensured the sufficient mixing of the coagulant before the two coagulation tanks. Polymer 

was added to the second coagulation tank using a membrane pump. Polymer was prepared using a Tomal 

PolyRex 1.0 Polymer Make-Up unit. 

Figures 2 and 3 show the coagulation and flocculation tanks, the disc filter and the backwash discharge pipe. 

 



6 

   

 

 

2.1.2 Chemicals 

The choices of coagulant and polymer was based on previous experience with the influent and the piloting 

equipment. The chemicals used in the pilot and their dosing are listed below. 

Powdered activated carbon 

- dose 10 mg/L, 20 mg/L and 30 mg/L 

- stock solution concentration 30 g/L 

- fixed dosing rate 

- dosing directly in front of coagulant dosing point, before static mixer 

Coagulant 

- polyaluminium chloride, Kemira PAX XL-100 

- dose 1.0-2.5 mg Al/L 

- dosing in relation to influent flow rate 

- dosing to inlet pipe before static mixer 

Flocculant 

- anionic polymer, Kemira SUPERFLOC A-100 

- dose 1.0-2.0 mg/L 

- dosing in relation to influent flow rate 

- dosing to second coagulation tank 

Two different PAC products with different particle sizes were applied to compare their operational applicability. 

Norit SAE Super is a very fine PAC product, which is widely used in water treatment. AquaSorb® MP25 PAC-C 

is a coarser product. The properties of the two PAC types are listed in Table 1. The two PAC types were 

selected to find out whether the coarse PAC-C could be better retained by the microsieve with the 10 µm pore 

size, using less coagulant and polymer. 

 

Figure 3. Backwash discharge pipe. Figure 2. Coagulation and flocculation 
tanks and disc filter. 



 

7 

Table 1. Properties of PAC products applied 

  AquaSorb® MP25 
PAC-C 

Norit SAE Super 

Supplier Jacobi Cabot 

Raw material base Mineral coal Mineral coal 

d50 35-50 µm 15 µm 

Total surface area (BET) 1150 m2/g 1150 m2/g 

 

The particle size of PAC affects the removal of pharmaceuticals. Finer PAC is able to adsorb pharmaceuticals 

more efficiently, and therefore smaller dosing or shorter contact time can be sufficient, depending on what is 

the goal for pharmaceuticals removal. For PAC retention, the particle size distribution is significant. For Norit 

SAE Super, the particle size distribution is shown in Figure 4. The graph shows that over 30 % of the particles 

in Norit SAE Super are smaller than 10 µm, which is the smallest pore size available for Hydrotech disc filters. 

Although the average particle size of AquaSorb® PAC-C is larger than that of Norit SAE Super, it is likely that 

there is also a significant portion of particles smaller than 10 µm in PAC-C. 

 

Figure 4. Particle size distribution in Norit SAE Super powdered activated carbon. 

 

2.1.3 Influent 

Water used as the influent for the disc filter came directly from the effluent tunnel of Viikinmäki WWTP. Piloting 

with PAC took place from 11 July to 9 August 2018. The quality of the influent is listed below in Table 2, for 

biological oxygen demand (BOD), chemical oxygen demand (CODCr) and suspended solids (SS). 

Table 2. Viikinmäki WWTP average effluent quality during during July and August 2018 

  BOD (mg/L) COD (mg/L) SS (mg/L) 

Average 4.28 40 2.9 

Maximum 5.82 61 4.2 

Minimum 3.08 30 1.6 

 



8 

2.2 Monitoring and analyses 

2.2.1 Online monitoring 

The pilot process had online flow measurement as well as turbidity meters for influent and effluent. The meters 

were based on nephelometric scattered light technique (Ultraturb system, HachLange) with the measurement 

range from 0.00001 to 1000 NTU. Online turbidity monitoring was used in process operation to determine 

steady state process conditions. Samples were taken only after effluent turbidity stabilised. 

2.2.2 Laboratory analyses and sampling 

1 L samples were taken from the influent and effluent after changes in chemical dosing. The sampling points 

were in the inlet pipe before chemicals, and in the outlet pipe after disc filtration (see Figure 1). The samples 

were sent to an external laboratory (MetropoliLab Oy) to be analysed for turbidity, suspended solids (SS) and 

CODCr. The methods used by MetropoliLab Oy are listed in Table 3. 

Table 3. Laboratory analyses performed by Metropolilab Oy 

Parameter Method Uncertainty Unit 

Turbidity SFS-EN ISO 7027 15% FNU 

Suspended solids SFS-EN 872:2005 10% mg/L 

CODCr ISO 15705:2002 15% mg/L 

 

2.2.3 Other analyses 

Besides online monitoring and laboratory analyses, the amount of PAC breakthrough was assessed by 

filtrating samples through glass fibre filters as the studies by Langer (2013) and Isgaard & Thörnqvist (2016). 

A fixed volume of sample was filtrated through 0.5 µm glass fibre filter (MN GF-2) to visually compare the 

amount of PAC in the effluent. 

The concentrations of pharmaceuticals in the pilot influent and effluent were analysed at Aarhus University, 

which is a project partner in CWPharma. Although the removal of pharmaceuticals was not optimised in this 

study, samples were sent to Aarhus University to get comparable results between different CWPharma pilots. 

No other analyses were made to determine the removal of pharmaceuticals. 

 

2.3 Assessing the effect of PAC on microsieve 

To determine the clogging of filter panels, the backwash ratio of the disc filter was monitored. The backwash 

ratio represents the amount of time the washing sequence of the disc filter is activated. In the Hydrotech disc 

filter, backwash starts automatically when the water level inside the central cylinder rises due to solids 

accumulating on the filter panels. Filtration continues during backwash. The backwash ratio was calculated 

from the time the automatic washing sequence was on, compared to the total filtration time, using the following 

formula: 

𝐵𝑊% =
𝑡௪௔௦௛

𝑡௧௢௧

∙ 100% , 

where BW% is backwash ratio (%) 

 twash is washing time (s) 

 ttot is total filtration time (s). 



 

9 

2.4 Trial planning 

PAC trial runs with the disc filter lasted approximately four weeks, from 16 July to 9 August 2018. Trial runs 

were conducted only during office hours, on weekdays. Operation was started with a clean disc filter (filter 

panels washed with acid). First, samples were taken of normal running of the disc filter without any chemicals, 

and with coagulant and polymer. The remaining time was divided in two between the two PAC types. Varying 

doses of coagulant and polymer were tested with different PAC concentrations (10 mg/L, 20 mg/L and 30 mg/L) 

with both PAC types. The carbon type was switched in the middle, without cleaning the filter panels with acid. 

Only short trial runs were conducted in this study, with plans to continue with long runs later in the next phase 

of piloting. After changing each chemical dosage, it took approximately one hour for the effluent turbidity to 

stabilise. Samples were taken only after the online turbidity meter indicated stable effluent turbidity. 